ar 2o 32 A1 a4 11 10 1 40  @901528 26 13

101X t | #] s le[m
NOIZATOS SLHYd J0LS-INO

17 21 35 4l 36 23 19 a5 3% 31 34 33114

FRAME ASSEMBLY (1)




00000 PART  CATELAG

SIN | Elsédleges cikk 15082 | Misodlagos cikk Description 10000 Part name - jg;‘a"t 15082 | 150S8
1 511000-110 511000-129 FRAME ASSY 000000 1
2 512100-123 512100-062 BUMPER 000 1
3 523100-030 523100-030 REAR ARM ASSEMBLY 0ooo 1

523100-023
4 501300-029 501300-004 FRONT SHOCK ABSORBER 0ooo 1
5 507400-019 507400-016 LEFT-DOWN SWING ARM 0ooo 1
6 507600-019 507600-016 RIGHT-DOWN SWING ARM 0ooo 1
7 507300-019 507300-016 LEFT-UP SWING ARM 0ooo 1
8 507500-019 507500-016 RIGHT-UP SWING ARM 0ooo 1
9 804006-003 804004-004 RIGHT SUPPORT FRONT FENDER 0000000 1
10 906104-016 GB5787-86 HEXANGULAR BOLT M8x20 0000000M8x%20 2
11 536100-002 536003-002 FOOTEST <00 1
536004-002 <
12 332000-003 332000-003 REAR LAMP ASSY %DDD 1
13 501300-029 501300-004 FRONT SHOCK ABSORBER <S000 2
14 430400-014 430400-016 REAR BRAKE PADEL ooo 1
15 430002-001 430002-001 REAR BRAKE SWITCH SPRING (DoOoo 1
16 804004-001 804004-001 CONNECTING SUPPORT FRONT BODY Y0000 1
17 540300-005 540300-032 REAR SHOCK ABSORBER ooo 1
18 511100-042 511100-031 FRAME REAR coooo 1
19 430001-003 430001-003 REAR BRAKE RESET SPRING PRE000 1
20 GB5787-86 GB5787-86 HEXANGULAR BOLT M8x25 D00 00M8x25 2
21 523200-001 523200-001 CHAIN ADJUSTOR =000 2
22 GB5787-86 GB5787-86 HEXANGULAR BOLT M8x20 00CIDIO0OM8x%20 2
23 902001-005 GB5787-86 HEXANGULAR AXLE 14x319 0(D)114x319 1
24 804004-001 804004-001 CONNECTING SUPPORT FRONT BODY oeRO0000 1
25 906162-002 GB6187-86 LOCK NUTOHEXANGULAR FLANGE M10x1.25 00000=A00M10x1.25 2
26 906104-098 GB5787-86 HEXANGULAR BOLT M10%1.25%62 0000CAIM10%1.25%62 2
27 906104-019 GB5787-86 HEXANGULAR BOLT M8x35 00 00M8x35 8
28 906104-010 GB5787-86 HEXANGULAR BOLT M6x35 DD%DDMG’QS 2
29 906104-017 GB5787-86 HEXANGULAR BOLT M8x25 0o O0OM8x25 4
30 906104-017 GB5787-86 HEXANGULAR BOLT M8x25 0000000M8x25 2
31 906104-018 GB5787-86 HEXANGULAR BOLT M8x30 0000000M8x%30 4
32 906162-002 GB6187-86 LOCK NUTOHEXANGULAR FLANGE M10x1.25 000000000M10%1.25 2
33 906104-017 GB6187-86 HEXANGULAR BOLT M8x25 0000000M8x%25 2
34 906104-017 GB6187-86 HEXANGULAR BOLT M8x25 0000000M8x25 2
35 906104-017 GB6187-86 HEXANGULAR BOLT M8x25 0000000M8x25 2
36 906162-002 GB6187-86 LOCK NUTOHEXANGULAR FLANGE M10x1.25 000000000M10%1.25 1
37 906104-017 GB6187-86 HEXANGULAR BOLT M8x25 0000000M8x%25 4
38 906104-016 GB6187-86 HEXANGULAR BOLT M8x20 0000000M8x%20 4
39 906104-017 GB6187-86 HEXANGULAR BOLT M8x25 0000000M8x25 4
40 804004-004 804004-001 LEFT SUPPORT FRONT FENDER 0000000 1
41 306400-002 nincs REAR REFLECTOR 0ooo 1

(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO




14

13112

11

@3

T
(o

17 19

ENGINE & WIRING ASSEMBLY (2)

2528 29

B
=1

UJOO'OlOUJS%ﬁ![S'

o

B
o

®
=3

0| t]slolslolmr

NOILATOS SLHYd dOLS-ANO




2.ENGINE & WIRING ASSEMBLY

00000 PART  CATELAG

[SIN Elsddleges cikk 150S2 [ Masodlagos cikk Description OodoCPart name - jﬁ;‘ant
1 110000-095 110000-014 MOTOR ASSY 00000 1
2 906162-001 GB5787-86 LOCK NUTOHEXANGULAR FLANGE M8 000000000M8 2
3 186000-009 HEAT-INSULATION CUSHION 000000 1
4 161000-004 161000-004 CARBURETOR ASSY 00000 1
5 906162-001 GB5787-86 LOCK NUTOHEXANGULAR FLANGE M8 000000000MS8 2
6 307000-167 307000-039 MAIN CABLE COMP 0oQ 1
7 181000-086 181000-042 MUFFLER ASSY 000 1
8 902001-013 GB5787-86 HEXANGULAR AXLE 10x180 000010%180 1
9 906104-005 GB5787-86 HEXANGULAR BOLT M6x12 0000000M6x%12 2
10 303100-004 303100-004 BATTERY RN GEREE) 1
11 303003-001 303100-004 ELECTROLYTE POT 0000(000on) 1
12 302000-003 302000-002 REGULATOR 00000 1
13 305000-007 305000-007 IGNITION 000 1

360100-001
14 304000-014 304000-003 IGNITION COIL <g000 1
15 171000-019 171000-007 AIR FILTER =00 1
16 301000-002 301000-002 STARTING RELAY <000 1
17 231000-009 231000-007 CHAIN S0 1
18 906162-002 GB6187-86 LOCK NUTOHEXANGULAR FLANGE M10x1.25 0000GOU0O0OM10%1.25 1
19 902001-006 902001-013 HEXANGULAR AXLE 0 I110x155 2
20 906104-005 GB5787-86 HEXANGULAR BOLT M6x12 oo oomMex12 2
21 906104-005 GB5787-86 HEXANGULAR BOLT M6x12 0oCQANOOMex12 2
22 906104-005 GB5787-86 HEXANGULAR BOLT M6x12 O0CCYO0OM6x12 4
23 906104-005 GB5787-86 HEXANGULAR BOLT M6x12 00CCLO0OM6Ex12 2
24 152004-001 nincs BAND (@[l 1
25 906104-019 GB5787-86 HEXANGULAR BOLT M8x35 OO0y 00M8x35 2
26 906162-006 GB6187-86 LOCK NUTOHEXANGULAR FLANGE M6 00G=10000M6 2
27 906162-002 GB6187-86 LOCK NUTOHEXANGULAR FLANGE M10x1.25 00000I00M10%1.25 2
28 906104-017 GB5787-86 HEXANGULAR BOLT M8x25 0ocQ@I00M8x25 2
29 163000-001 180200-002 COMBINED TYPE VALVE = JJR[H] 1
30 802000-008 802000-003 FUEL SWITCH “Fooo 1
31 162200-002 nincs SEPARATOROOIL AND AIR Y000 1
32 160100-001 nincs FUEL FILTER Y000 1
33 306810-002 nincs EMERGENGCY LIGHT CONTROLLER %DDDD 1

405100-011

[SPROCKET WHEEL

0O

[N

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




& o
SE .H_._m %‘@
ONE-STOP PARTS SOLUTION
— SRR

21

22

14113 B

5

18

41158 1413

_@8.83 )

1
T
17

4

14

13 14

10

2

1

20

11

19

COVERING PARTS ASSEMBELY (3)




3.COVERING FARTS ASSEMBLY

00000 PART  CATELAG

[JLJSIN | Elsédleges cikk 150S2 | Masodlagos cikk Description OooooPart name - jg;‘ant
1 804100-001 804100-001 FRONT FENDER aooo 1
2 805100-001 805100-001 REAR FENDER good 1
3 701000-018 701000-002 SEAT CUSHION a0 1
4 360100-001 360100-001 IGNITION SWITCH LOCK gooad 1
5 171200-001 171200-001 AIR FILTER COVER PLATE aoood 1
6 807100-001 807100-001 FRONT FENDER aad 1
7 904221-015 nincs RUBBER PLATE aooo 4
8 801000-021 801000-004 FUEL TANK ASSY good 1
9 800600-009 800600-006 MIDDLE PLATE aooo 1
10 171100-007 171000-007 AIR FILTER gooad 1
11 903200-001 nincs TOOLS aooo 1
12 906172-005 GB5787-86 INNER HEXANGULAR SCREW M6x%20 00000000M6x20 7
13 906152-009 GB5787-86 WASHER 6 0006 7
14 906172-005 GB5787-86 INNER HEXANGULAR SCREW M6x20 00000000M6x20 2
15 170002-001 CLIPOCOVER AIR FILTER EDDDD 4
16 906104-008 GB5787-86 HEXANGULAR BOLT M6x25 DD%DDMGXZS 2
17 906176-001 GB5787-86 SCREW 4.2x16 oono 0004.2x16 2
18 906104-008 GB5787-86 HEXANGULAR BOLT M6x25 DD[EEDDMGXZS 1
19 333700-005 nincs REAR-RIGHT STEERING LAMP.R 0000 1
20 333600-005 nincs REAR-RIGHT STEERING LAMP.L Uhooo 1
21 333400-005 nincs FRONT-LEFTSTEERING LAMP aad 1
22 333500-005 nincs FRONT-RIGHT STEERING LAMP 1

woI 0jowagqnoe

(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO




=3
=5
&
o0
=4

i

)
O
-
o
D
11 1 3
REAR WHEE EMBEY 9"
AR WHEEL ASSEMBLY (4)
o
\J
4.REAR WHEEL ASSEMBLY )
ooorr PART  CATELAG -
)

[OSIN | Elsédleges cikk 150S2 | Masodlagos cikk Description nooooPart name - ﬁ;‘ant
1 243000-062 243000-072 REAR AXLE ASSY oooo 1
2 405000-010 400100-011 REAR TYRE HUB oo 2
3 408000-008 401200-010 REAR TYRE 000@ooo o010 2
4 906104-083 GB5787-86 HEXANGULAR BOLT M8x14 0J000000M8x14 3
5 904206-001 904206-001 DUSTPROOF RUBBER BOOT oooo 2
6 243100-012 243100-001 PROTECTING FRAME OF REAR BRIDGE goood 1

243100-011
7 906104-036 GB5787-86 HEXANGULAR BOLT M10x%1.25%25 0000000M10%1.25%25 8
8 906104-083 GB5787-86 HEXANGULAR BOLT M8x14 Joooddomsx14 4
9 906104-083 GB5787-86 HEXANGULAR BOLT M8x14 J000000M8x14 2
10 442001-004 REAR BRAKE DISC oooo 1
11 405100-016 SPROCKET WHEEL a0 1

442002-004

101X t | #] s le[m

NOIZATOS SLHYd J0LS-INO




Rear Wheel axle assy

w DO'()lOUJGC]nOQSS'N\N\N,\*; -

Ref No |PartNo. Description Quantity
1 rear wheel axle
2 cotter pin 3.2*50 3.2*50
3 clamp nut, connecting plate M12
4 washer, rear hub
5 rear wheel connecting plate assy
6 Spline gaskets
7 nut M8 M8
8 rear sprocket 40
9 Sprocket wheel
10 bolt M8*25 M8*25
11 rear brake disc
12 cover spline of rear brake
13 adjusting cover M26*1 M26*1
14 spacer

101X t | #] s le[m

NOIZATOS SLHYd J0LS-INO




2

12 14 13

IC:)

=n
on

[T

[T U

1 7l 811 5

o

41 18 T 19

FRONT WHEEL ASSEMBLY (5}

4 isaLaz (1

b Usnuoatts

NOILATOS SLHYd dOLS-ANO




5.FRONT WHEEL ASSEMBLY

00000 PART  CATELAG

[JLJSIN | Elsédleges cikk 150S2 | Masodlagos cikk Description OooooPart name - jg;‘ant
1 404000-008 400100-004 FRONT TYRE 0o00({@ooo o010 2
2 401000-018 401200-004 FRONT TYRE HUB oad 2
3 505000-021 505000-014 STEERING PARTS aoood 1
4 505000-021 505000-015 STEERING PARTS oooad 1
5 430500-019 430500-020 ROD ASSY aooo 2
6 904206-001 904206-001 DUSTPROOF RUBBER BOOT good 2

904206-002
7 443000-001 nincs DISK BRAKE ASSY good 1
8 906171-004 nincs PIN CUTTER 2.5%30 1002.5%30 4
9 441001-001 nincs FRONT BRAKE DISC good 1
10 441001-001 nincs FRONT BRAKE DISC aooo 1
11 906108-002 GB5787-86 CONE SLOT OF OPEN NUT MODEL M10x%1.25 10000000M10%x1.25 8
12 906171-004 PIN CUTTER 2.5%30 1002.5%30 2
13 906152-003 WASHER®8 000¢8 4
14 906152-004 WASHER®6 0P6 2
15 906108-003 CONE SLOT OF OPEN NUT MODEL M14x1.5 100022 00M14%1.5 2
16 906108-002 CONE SLOT OF OPEN NUT MODEL M10x%1.25 1000d00M10%1.25 4
17 906130-004 SPRING WASHER ®10 DDEDDDQHO 4
18 441600-049 nincs FRONT DISK BRAKED SEAT 0000 1
19 441600-049 nincs FRONT DISK BRAKED SEAT Uhooo 1

woJ '0jJowagnoes

(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO




mm”."n‘_u”.m %&h@

ONE-STOP PARTS SOLUTION
- SRAE0OGE0ERD

10

1617 18

1

15

3i7)az

8

Demoto.com

FRONT FORE ASSEMBLY (G




6.FRONT FORK ASSEMBLY

00000 PART  CATELAG

[JLJSIN | Elsédleges cikk 150S2 | Masodlagos cikk Description OooooPart name - jg;‘ant
1 503300-036 503300-038 STEERING STEM 000 1
2 371100-004 371100-007 LEFT HANDLEBAR SWITCH oopood 1
3 503306-002 503306-002 WIRE CLIP OF STEERING STEM aoood 1
4 372100-003 LEFT HANDL COMP oopood 1
5 904303-005 600100-001 LEFT LEVER 00 2
6 503200-003 503200-003 HELEE ,HANDLE UNDER oopood 1
7 503002-001 503002-001 STEERING STEM CLIP WASHER a0oood 1
8 607000-001 607000-013 CABLEOTHROTTLE oo 1
9 430600-006 430600-008 REAR BRAKE CABLE a0oood 1
10 312100-002 nincs SINGLE HORN oo 1
11 600001-082 600001-001 HANDLE BAR o000 1
12 503301-003 503002-001 BUSHOSTEERING STEM oopood 2
13 906104-023 GB5787-86 HEXANGULAR BOLT M8x55 0000000M8x55 4
14 503001-002 503001-002 CLIPOHANDLE BAR ooood 2
15 906104-077 GB5787-86 HEXANGULAR BOLT M6x55 DDE@DDMG"55 4
16 906152-004 GB5787-86 WASHER®6 E 6 1
17 906108-002 GB6181 CONE SLOT OF OPEN NUT MODEL M10%1.25 10008200M10%1.25 1
18 906171-004 GB5787-86 PIN CUTTER 2.5%x30 @2.5’(30 1
19 906104-016 GB5787-86 HEXANGULAR BOLT M8x20 00GO0DO0OM8x20 4
20 331000-003 nincs HEAD LIGHT ASSY Uhooo 1
21 810100-028 nincs COVER,HEAD LIGHT (Dooo 1
22 350200-002 nincs SUPPORT SPEED METER m[l[ll:l 1
23 906104-016 GB5787-86 HEXANGULAR BOLT M8x20 0ooCYO0OM8%20 4
24 360200-001 360100-001 IGNITION SWITCH oo 1
25 351000-011 nincs INSTRUMENT ASSY conoo 1
26 901400-002 nincs REARVIEW MIRROR oo 1
27 901400-002 nincs REARVIEW MIRROR =100 1
28 371205-001 nincs EMERGENCY SWITCH 2000 1
29 600201-002 nincs, mas THROTTLE ASSY Qoo 1
30 360202-001 nincs SUPPORT STEERING LOCK m[ll:ll] 1

Rear brake lamp switch =’

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




